

Test Report No. NGBTY1301429101 Date: 12 Aug 2013 Page 1 of 3

NINNBO BOHAI IMPORT&EXPORT COMPANY LIMITED
RM.B-1302, JIAHUI INTERNATIONAL TRADE CENTER NO.1, LINE 28, BAIZHANG EAST ROAD, NINGBO

The following sample(s) was/were submitted and identified on behalf of the clients as: WOODEN

ROPELADDER

SGS Job No.: NBTY201301555 - NB

Style No. : S04-301 Country of Origin : CHINA

Requested Age Grading: >36MONTHS

Date of Sample Received: 02 Aug 2013

Testing Period: 02 Aug 2013 - 12 Aug 2013

Test Requested: Selected test(s) as requested by client.

Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Result Summary:

Test Requested	Conclusion
EN 71-3:2013 under European Directive 2009/48/EC- Migration of certain	PASS
elements (for scrapped-off toy material)	

Signed for and on behalf of SGS-CSTC Ltd.

Iris Xiao

Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indems/scates and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of tis Intervented from the first of the company of the standard of the content of the company of the company of the company and their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless often the rights shown in this test report refer only to the sample(s) tested.

Attention: To the Cauthe library of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN. Doccheck@sgs.com").



Test Report

No. NGBTY1301429101

Date: 12 Aug 2013

Page 2 of 3

Test Results:

Test Part Description:

Specimen No.	SGS Sample ID	Description
1	NGB13-014291.001	Natural colored wood
2	NGB13-014291.002	Light brown plastic rope
3	NGB13-014291.003	Transparent coating

Remarks:

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

EN 71-3:2013 under European Directive 2009/48/EC- Migration of certain elements (for scrapped-off toy material)

Test Method: With reference to EN 71-3:2013. Analysis was performed by ICP-OES.

Soluble Chromium (VI) was analyzed by IC-ICP-MS

Test Item(s)	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>	<u>002</u>	<u>003</u>
Soluble Chromium (VI)	0.2	mg/kg	0.2	ND	ND	ND
Soluble Lead (Pb)	160	mg/kg	10	ND	ND	ND
Soluble Antimony (Sb)	560	mg/kg	10	ND	ND	ND
Soluble Arsenic (As)	47	mg/kg	10	ND	ND	ND
Soluble Barium (Ba)	18750	mg/kg	50	ND	ND	ND
Soluble Cadmium (Cd)	17	mg/kg	10	ND	ND	ND
Soluble Chromium (III) (Cr III)	460	mg/kg	5	ND	ND	ND
Soluble Mercury (Hg)	94	mg/kg	10	ND	ND	ND
Soluble Selenium (Se)	460	mg/kg	10	ND	ND	ND
Soluble Boron (B)	15000	mg/kg	50	ND	ND	ND
Soluble Cobalt (Co)	130	mg/kg	10	ND	ND	ND
Soluble Manganese (Mn)	15000	mg/kg	50	92	ND	ND
Soluble Strontium (Sr)	56000	mg/kg	50	ND	ND	ND
Soluble Tin (Sn)	180000	mg/kg	4.9	ND	ND	ND
Soluble Zinc (Zn)	46000	mg/kg	50	ND	ND	ND
Soluble Copper (Cu)	7700	mg/kg	50	133	ND	ND
Soluble Aluminum (Al)	70000	mg/kg	50	ND	ND	ND
Soluble Nickel (Ni)	930	mg/kg	10	ND	ND	ND
Soluble Organic Tin (expressed as tin)	12	mg/kg	4.9	ND	ND	ND

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemplification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its interveptors of the dark within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any underthorized alteration' or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless of the false shown in this test report refer only to the sample(s) tested.

Attention: To content of the law in the law i

| Co.,Ltd. | 12.5F West No. 4 Building, Lingvin Industry Park, No.1177 Lingvin Read, Ningto National H Text Zone, Ningto, China 315040 t E&E (86–574) 89070224 f E&E (86–574)87782095 www.cn.sgs.com aboratory 中国・宁波・国家高新区凌云路1177号凌云产业园4号楼西1-2,5层 邮编: 315040 HL: (86–574) 89070209 HL: (86–574)87768122 e sgs.china@sgs.com



Test Report

No. NGBTY1301429101

Date: 12 Aug 2013

Page 3 of 3

Notes:

(1) For sample 002 and 003, additional test on soluble chromium (III) & chromium (VI) was performed since soluble Cr result exceeded the limit of chromium (III) & chromium (VI)

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemplification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its interveptors of the dark within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any underthorized alteration' or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless of the false shown in this test report refer only to the sample(s) tested.

Attention: To content of the law in the law i